
industrial de Valvulas, S.A. de C. V 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol . ., . : 7 . 2 '  Tepotzotlan, Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINC TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BEIDW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQlllREMENTS tilVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAIO FUE DISMADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANOARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTlON AND TESTMG AP16D - PlPELlNE VALVES - CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED. THREADED AND WELDING API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES 
ANSI 816-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP6I - PRESSURE TESTWG OF STEEL VALVES 

A\Sl Hlb-11 - tOKtiED FlflI\CiS. SOCKET - WCLDIN(i AND THREADtD 
.41'1 o01 - ('OMP.4( T STCEL GATE VALVES - fLA\tiCD. THREDED. 

WFI.UI\Ci ASI> EXTESDFD - BODY ENDS 

Par t  No. AC031A08MAB830000M fl 
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( C ~ ~ O )  3" Fig. 5202 F UT WCB, API TRIM No.8 830000 Descri~t ion 
Descripción CAST STEEL CATE VALVE 150 CLASS 

WALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALYE W l T H  LOW EMlSSlON CONTROL (50 PPM'S MAX.) (vALVIR.A SUMINISTWA CON CONTROLDE BAJAS 
MSIONES FUGITIVAS (M PPM'S MAX.I 1 

~PR,S&,lDEP~~~$ 
HYDROSTATIC ( P S ~  

(HLDROSTATICA) 

PNEUMATIC ( P S ~  

\ 
(NEUMATICA) 

I MECHANICAL TESTS (PROPMECiUIIOIS) 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALlTY ASSURANCE 

TENS YiELD ELG RED BHN 

KPSI KPSl 70 % 
2ND 3RD AV0 c w a  IST 

74.97 44.81 27 5 1 164 

77.43 48.00 25 45 158 

79.02 47.56 36 44 157 

FACIC2I REV "3" 

ITEM HEAT No. MATERIAL 
(PARTE1 (COLADA) 1ASTM) 

BODY WH34621 ASTM A - 2 1 6 ~ ~ ~  
CUERPO 

BONNET WH34393 ASTMA-216iWCB 
80NEIE 

WEDGE WH34430 ASTMA.216NCB 
DISCO 

i 

C M n  P S Si Ni V C r  M0 CU C b  
0.187 0.921 0.025 0.011 0.473 0.018 0.013 0.001 0.027 0.003 

Nomlirated m INomIirado al 930 Temvm to (Temple al 650 Enirido en a%. 
0.201 0.992 0.031 0.014 0.501 0.017 0.020 0.001 0.029 0.004 

Nomlizated to (Nomialyado al 930 Temver to (Temple a) 650 En- en aire. 
0.188 0.952 0.029 0.011 0.406 0.036 0.034 0.030 0.075 0.001 

Namlizated m (Nomialyado al 920 Temver m (Temvle a) 650 Cooled ¡o a". (Enhiado en auc) 


